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Air Cleaner, Muffler
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Air Cleaner, Muffler

Ref # Part Number DescriptionQty
1 221940 Nut M62
2 222022 Cleaner Assy. - Air1
3 221314 Body - Air Cleaner1
4 222023 Cap - Air Cleaner1
5 221316 Element - Air Cleaner1
6 221317 Holder - Element1
7 223325 Gasket1
8 221318 Gasket - Muffler1
9 222024 Muffler1
10 222008 Spark Arrestor1
11 221375 Cover - Muffler1
12 221930 Bolt M6 X 81
13 222025 Bolt M6 X 101
14 221937 Bolt M8 X 301
15 221940 Nut M62
16 221944 Bolt M6 X 142
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Breather
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Breather

Ref # Part Number DescriptionQty
1 221478 Breather Assy.1
2 221481 Pipe - Breather1
3 221480 Gasket1
4 221944 Bolt M6 X 142
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Camshaft
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Camshaft

Ref # Part Number DescriptionQty
1 222064 Camshaft1
2 221382 Gear - Camshaft1
3 221319 Tappet2
4 221320 Key1
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Carburetor
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Carburetor

Ref # Part Number DescriptionQty
1 221238 Gasket1
2 221472 Carburetor1
3 221330 Float1
4 221517 Jet - Main1
5 221657 Spring1
6 221339 Screw1
7 221331 Pin1
8 221521 Jet - Pilot1
9 221223 Screw1
10 221337 Valve - Throttle1
11 221335 Valve - Choke1
12 221519 Screw2
13 221328 Gasket1
14 221332 Body - Float1
15 221327 Washer1
16 221238 Nozzle1
17 221333 Bolt1
18 221553 Shaft - Throttle1
19 221552 Shaft - Choke1
20 221656 Screw1
21 221657 Spring1
22 221336 Screw - Pilot1
23 221520 Spring1
24 221657 Spring1
25 221325 Gasket - Carburetor1
26 221326 Spacer - Carburetor1
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Control Device
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Control Device

Ref # Part Number DescriptionQty
1 221325 Gasket - Carburetor1
2 221348 Spring - Regulator1
3 221652 Handle - Regulator1
4 222032 Lever - Governor1
5 221350 Link - Throttle1
6 221526 Spring - Tension1
7 221554 Lever Assy.1
8 221555 Bracket1
9 221469 Collar1
10 221931 Bolt M6 X 121
11 221940 Nut M61
12 221940 Nut M61
13 221944 Bolt M6 X 142
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Crankshaft, Piston
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Crankshaft, Piston

Ref # Part Number DescriptionQty
1 221364 Piston - W/Ring1
2 221961 Ring Set - Piston1
3 221369 Pin - Piston1
4 221909 Circlip2
5 221370 Piston1
6 222027 Ring Assy.1
7 221959 Rod Assy. - Connecting1
8 221322 Bolt - Rod2
9 221323 Washer1
10 221963 Crankshaft Assy.1
11 221383 Gear - Crankshaft1
12 221320 Key1
13 221320 Key1
14 221943 Nut M121
15 221292 Seal - Oil2
16 221921 Bearing2
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Cylinder Body
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Cylinder Body

Ref # Part Number DescriptionQty
1 221960 Body Assy. - Cylinder1
2 221291 Plug - Drain1
3 221982 Gasket1
4 221304 Bolt M6 X 702
5 221305 Bolt M6 X 162
6 221913 Pin - Parallel2
7 221292 Oil Seal1
8 221921 Bearing1
9 221311 Valve Guide1
10 221940 Nut M62
11 221940 Nut M62
12 221359 Gasket - Cyl. Head1
13 221962 Slide - Cover Assy.1
14 221292 Seal - Oil1
15 221921 Bearing1
16 221341 Governor - Shaft1
17 221290 Gasket1
18 221476 Cap Comp.1
19 221925 O-Ring1
20 221299 Bolt M8 X 384
21 222001 Bolt M8 X 503
22 221946 Bolt M6 X 256
23 221949 Bolt M6 X 551
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Cylinder Head
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Cylinder Head

Ref # Part Number DescriptionQty
1 221363 Head - Cylinder1
2 221308 Valve - Suction1
3 221309 Valve - Exhaust1
4 221310 Spring - Valve2
5 221311 Guide - Valve1
6 221312 Retainer2
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Fan Case
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Fan Case

Ref # Part Number DescriptionQty
1 222028 Fan Case1
2 221371 Cover - Cylinder head1
3 222029 Cover - Cylinder1
4 221944 Bolt M6 X 141
5 221944 Bolt M6 X 141
6 221946 Bolt M6 X 251
7 221948 Bolt M6 X 403
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Stop Switch, Flywheel
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Stop Switch, Flywheel

Ref # Part Number DescriptionQty
1 222016 Spark Plug1
2 222036 Flywheel Magnet Assy.1
3 221240 Cap - Plug1
4 222017 Ignition Coil1
5 221531 Clamp1
6 221946 Bolt M6 X 252
7 222015 Stop Switch1
8 221941 Nut M81
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Frame
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Frame

Ref # Part Number DescriptionQty
1 222043 Frame1
2 221800 Damper - Front2
3 221760 Damper - Rear1
4 221761 Stay - Damper1
5 221802 Stay - Rear Damper1
6 221906 Washer1
7 221936 Bolt M8 X 202
8 221937 Bolt M8 X 302
9 222044 Bolt M8 X 382
10 221941 Nut M810
11 221950 Nut M101
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Fuel Pipe
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Fuel Pipe

Ref # Part Number DescriptionQty
1 221340 Pipe - Fuel1
2 221742 Pipe - Fuel1
3 221220 Clamp4
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Fuel Tank
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Fuel Tank

Ref # Part Number DescriptionQty
1 221930 Bolt M6 X 81
2 222030 Fuel Tank Assy.1
3 221508 Cap Assy. - Fuel tank1
4 221241 Gasket - Cap1
5 221230 Filter - Fuel1
6 222076 Pipe - Fuel Gauge1
7 221221 Clamp2
8 221805 Grommet4
9 221511 Cock Assy. - Fuel1
10 221513 Ring1
11 221514 Gasket1
12 221515 Filter1
13 221516 Cup1
14 221224 Washer4
15 221914 Pin - Snap4
16 221915 Pin4
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Gasket Set
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Gasket Set

Ref # Part Number DescriptionQty
1 222038 Gasket set1
2 221982 Gasket1
3 221359 Gasket - Cyl. Head1
4 221290 Gasket1
5 221925 O-Ring1
6 221480 Gasket1
7 221325 Gasket3
8 221318 Gasket - Muffler1
9 221238 Gasket1
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Generator
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Generator

Ref # Part Number DescriptionQty
1 222011 Generator1
2 221764 Stator Assy.1
3 221765 Cover - Rear1
4 221746 Holder - Brush1
5 221744 Brush (+)1
6 221745 Brush (-)1
7 221809 A.V.R.1
8 221867 Screw M5 X 142
9 221817 Rectifier1
10 221868 Rotor Assy.1
11 221748 Bearing1
12 221749 Cover1
13 221750 Bolt4
14 221904 Spring Washer4
15 221751 Bolt1
16 221905 Spring Washer1
17 221722 Screw M4 X 83
18 222033 Band1
19 221930 Bolt M6 X 81
20 222034 Wire - Ground1
21 221932 Bolt M6 X 161
22 221952 Nut M61
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Governor
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Governor

Ref # Part Number DescriptionQty
1 221341 Shaft - Governor1
2 221345 Spindle1
3 221346 Yoke1
4 221386 Gear Assy, - Governor1
5 221224 Washer1
6 221902 Washer1
7 221914 Snap Pin1
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Labels
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Labels

Ref # Part Number DescriptionQty
1 221756 Operation Mark1
2 221999 Warning Mark1
3 222000 Non Fire Mark1
4 222001 Oil Label1
5 222068 Label - Mac1
6 222002 Label - Air Cleaner1
7 222039 Generator Label1
8 222004 Label - Ground1
9 222040 Label - Generator1
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Panel
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Panel

Ref # Part Number DescriptionQty
1 222057 Panel Box Assy.1
2 221770 Panel Assy.1
3 221881 Lamp1
4 221896 Socket1
5 221752 Holder - Fuse1
6 221780 Fuse1
7 221774 Wire Harness1
8 221927 Screw M4 X 82
9 221901 Washer2
10 221900 Nut M42
11 221773 Sox Assy.1
12 221752 Holder1
13 221824 Fuse1
14 221825 Socket1
15 221927 Screw M4 X 82
16 221926 Screw M3 X 102
17 221930 Bolt M6 X 83
18 221719 Cable1
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Starting Device
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Starting Device

Ref # Part Number DescriptionQty
1 221378 Starter Assy. - Recoil1
2 221379 Recoil Assy.1
3 221380 Case - Starter1
4 221351 Reel1
5 221352 Ratchet1
6 221528 Spiral Spring1
7 221353 Washer1
8 221381 Spring - Friction1
9 221354 Friction Plate1
10 221234 Rope Assy.1
11 221235 Knob - Starter1
12 221236 Rope - Starter1
13 221904 Washer1
14 221952 Nut M61
15 221355 Pulley - Starter1
16 221931 Bolt M6 X 123
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Tools
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Tools

Ref # Part Number DescriptionQty
1 221222 Tool Bag1
2 221225 Box Spanner1
3 221239 Screwdriver1
4 221954 Spanner1
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